
Number Part Number Name Quantity

1 71343 SPRING WASHER A8 1,000

2 6416 WASHER 1,000

3 7095 SCREW Z ST3,5X13,4 1,000

4 22215 BOW 1,000

5 32071 TUBE CAP 1,000

6 35778 HANDLE BAR STOP 1,000

7 36779 RING 1,000

8 37271 BEARING D.24 1,000

9 37295 RIGHT ARM 1,000

10 37296 LEFT ARM 1,000

11 38502 DRIVE CABLE 1,000

12 38957 CABLE GUIDE 1,000

13 39758 CLIP 1,000

14 39846 COVERING 1,000

15 41433 HANDLE BAR LOCK2001 1,000

16 50663 ARM LEFT BLACK 1,000

17 50664 ARM RIGHT BLACK 1,000

18 51750 COLLAR DIAM.9 1,000

19 52088 L.HANDLEBAR RM41/46 1,000

20 52108 HANDLEBAR RM41 1,000

21 - - 1,000

22 52314 BREAKER 1,000

23 52315 SAFETY KEY 1,000

24 71075 WASHER 1,000

25 71122 SCREW 8X20 1,000

26 71140 SCREW M8X45 1,000

27 71274 WASHER B8.4 1,000

28 71276 SCREW EJPT K70X20 1,000

29 71279 SCREW B.42-13 4.6 1,000

30 71347 NUT M8X1,25 1,000

31 71365 SCREW WN145160X20 1,000

PACS - Handlebar

1 / 8



PACS - Handlebar

2 / 8



Number Part Number Name Quantity

1 52337 STICKER 1,000

2 50941 FUSE 15A 1,000

3 50940 FUSE 30A 1,000

5 52308 GRIP ASSY ETESIA 1,000

6 51621 MALE CONNECTOR 1,000

PACS - Battery - Charger

3 / 8



PACS - Battery - Charger

4 / 8



Number Part Number Name Quantity

1 37561 NUT 1,000

2 71205 SCREW M8 1,000

3 6169 SCREW HM8X16 1,000

4 7035 FLAT WASHER 1,000

5 71413 SCREW HM 8-20 1,000

6 7915 RING 1,000

7 20512 SCREW 1,000

8 20606 KEY 5X5X20 1,000

9 21141 BOLT HM3X16 1,000

10 21481 WASHER 1,000

11 23002 SHEAR WASHER 1,000

12 23604 INSULATION MUFF 1,000

13 23611 COUPLING 1,000

14 24005 ENGINE WASHER 1,000

15 24052 KNUCKLE RING 1,000

16 35319 WASHER 3.2X9X1 1,000

17 37805 PULLEY 1,000

18 38312 ENGINE HOOD 1,000

19 38482 PROTECTION 1,000

20 39571 ENGINE COVERING 1,000

21 41007 INSULATION MUFF 1,000

22 42019 BUSH 12X8,2X19 1,000

23 50018 CHECK BOX 36V 1,000

24 50805 PLASTIC CLIP 1,000

25 50806 FAN RM41 ALI 1,000

26 - - 1,000

27 52301 PLATE 1,000

28 52311 7PIN MALE+2X SAE-30 1,000

29 52312 ENGINE 1,000

30 52313 HOUR MATER 1,000

31 71012 NUT AUTO.HM3 1,000

32 71050 BOLT EJ.PT KA40X14 1,000

33 71067 HEXAG.SCREW HM8X75 1,000

34 71076 NUT VERBUS HM8 1,000

35 71214 WASHER R9 1,000

36 71277 SCREW 60X12 1,000

37 71284 SCREW HM5X12 1,000

38 MZ41E BLADE FOR RM41 1,000

39 MZ46E BLADE FOR RM46 1,000

PACS - Engine - Blade

5 / 8



PACS - Engine - Blade

6 / 8



Number Part Number Name Quantity

1 37561 NUT 1,000

2 20559 CIRCLIPS 10 1,000

3 21481 WASHER 1,000

4 39944 LOWER GRASBOX WHITE 1,000

5 39945 BRACKET GRASSBOX CP 1,000

6 41608 INDICATOR FILLING 1,000

7 41655 GRASSBOX GRIP 1,000

8 41657 ROD 1,000

9 41658 GRASSBOX HOOK RIGHT 1,000

10 41659 GRASSBOX HOOK LEFT 1,000

11 41660 GRIP PROTECTION 1,000

12 41662 -> 39945 1,000

13 71231 SCREW JM5-16 1,000

14 39556 R.GRASSBOX GRID 1,000

15 39557 L.GRASSBOX GRID 1,000

PACS - PL02013

7 / 8



PACS - PL02013

8 / 8


